P-447-YSIPLEIA-DISTILLERY-32021
(REVISION - 01)

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)

FOR

ESTABLISHMENT OF 110 KLPD MOLASSES (B & C HEAVY)/
CANE JUICE/ GRAIN BASED DISTILLERY UNIT WITH
1.5 MW CAPTIVE POWER PLANT (CPP)

BY

k' f

YOGESHWARI SUGAR INDUSTRIES PVT. LTD.

LAXMINAGAR LIMBA, TAL.: PATHRI,
DIST.: PARBHANI, MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,
ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS, KOLHAPUR (M)

E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

MARCH - 2022




AT YR FarRm . . YOGESHWARI
[...]
essential to develop sugar factory into an affiliated complex so as to utilize the valuable by-
products more profitably. Bagasse based cogeneration of deam and electricity has been
practiced since long time in sugar mills. Molasses is also another important by-product of the
sugar industry. Alcohol has assumed very important place in the Country’s economy. It is a
vital raw material for a number of chemicals and aso a renewable source of energy. It has
been a source of a large amount of revenue by way of excise duty levied by the Govt. on
alcohalic liquors. It has a potentia as fuel in the form of power acohol for blending with
petrol. Also, the fermentation alcohol has great demand in countries like Japan, U.S.A.,
Canada, Sri Lankaetc., as the synthetic alcohol produced by these countries, from naphtha of
petroleum crude, is not useful for beverages. Considering the above facts as well as
availability of raw material, management of Y SIPL decided for establishment of distillery.

6) MANUFACTURING PROCESS

Detailed manufacturing process and flow diagram for sugar factory & distillery unit are given
in Chapter 2 of EIA report. Manufacturing process of integrated project complex is presented
at Figure 1.

Figure 1 Integrated Manufacturing Process Operations

Sugar Factory
Weighment ] Fm o e e ,
(100%o) i Captive Power Plant i
- Y Bagadse : Steam_ : Power! To
Cane Milling/ Crushing ]—:—) Boiler = Turbines > Factory
! 29 | !
R R — Boller Ash——> Brick/ Cement Industry |
A4 p d
( ) essm
Clarification —> r(3_5%)u —> Manure
' Disti Incineration/ !
) o DlStlllery Coal —> ATFD —> Ash—>Brick/ Cement i
Juice Sulphitation : A Industry 1
i Conc. !
! Spentwash :
v [ |
- 5 ! Condensate |
Syrup Boiling i Ll for Recycle !
i Raw i
v MO]&I?SCS 4-5%) Spentwash !
Centrifugation ; Fermentation [—>| Distillation > Alcohol l
_ 2 . e
Sugar (11-12%)




7) ENVIRONMENTAL ASPECTS

Y SIPL has implemented an effective ‘Environmental Management Plan’ and various aspects
of the same are as follows: -

A) Water Useand Effluent Generation

a. Water Use
Details of water usage in existing & proposed activities are presented in Table 6 & 7.

Table 6 Details of Water Consumption in Existing Sugar Factory

No. Description Water Consumption (M3/Day)
1 Domestic 24%
(11 M3D Colony + 13 M%D Industry Employee)
2 Industrial
a) | Process 381*
b) | CoolingMakeup 50*
C) Boiler 96*
d) | DM Pant 19*
e) | Lab& Washing 1*
f) | Ash quenching 1¢
* Q
Industrial Total (i?)gfg/fgac;il g)
3 | Gardening 499
Grand Total 621 (547*+24*+50%)
Fresh Water Consumption 191it.
(Norm: 100 Lit/MT of Cane Crushed)
Note: # Freshwater from Jayskwadi Dam *  Sugarcane condensate

QO Treated water from ETP, STP

Table 7 Details of Water Consumption in Proposed Molasses Digtillery Unit
(During Sugarcane Crushing & Non- Crushing Season Days)

Water Consumption (CMD)
No. Description Crushing Season Non-Crushing Season
(180 Days) (150 Days)
1 | Domestic 5% 5%
2 Indudtrid
a. Process (Fermentation 873* 873*
Dilution)
b. Cooling Make up 180 (37*+85*+58%) 180 (37*+143%)
c. Boiler 48* 48*
d. DM Plant 15 15"
e. Lab & Washing 3* 3*
f. Ash Quenching 20 24
Ind. Total 1121 (961*+85* +73%+2%) 1121 (961*+158%+2%)
3 | Green Bdit 274(58° +216°%) 274(58° +216°)
4 | Grand Total (1+2+3) 1400 1400
(961*+85* +787+60%+216%) | (961*+1637+60%+216%))
Fresh Water Consumption 0.6 KL/KL 1.4KL/KL
Norm 10 KL/KL of Alcohol 10 KL/KL of Alcohol
Recycle (%) 93% 86%
Note: # Freshwater from Jayakwadi Dam * Sugarcane condensate
QO Treaed water from ETP, STP & Trested Water from Distillery CPU

$ Harvested Ranwater



Total water requirement for existing sugar factory will be 621 M3/D. Out of total water
requirement, 547 M3/Day will be Cane Condensate, 50 M3/Day will be treated water from
ETP, STP, harvested rainwater & 24 M3/Day will be fresh water taken from Jayakwadi dam.

Total water required for proposed digtillery unit during crushing season will be 1400 M3/Day.
Out of total water requirement, 961 M3/Day will be treated waer from CPU, 85 M3/Day will
be Cane Condensate, 60 M3/Day will be treated water from ETP, STP, 216 M3/Day
Harvested rainwater & 78 M3/Day will be the fresh water taken from Jayakwadi dam.

Total water required for proposad ditillery unit during non-crushing season will be 1400
M3/Day. Out of total water requirement, 961 M3/Day will be treated water from CPU, 60
M3/Day will be treated waer from ETP, STP, 216 M3/Day Harvested rainwater & 163
M3/Day will be thefresh water taken from Jayakwadi dam.

Table 8 Details of Water Consumption in Proposed Cane Juice & Grain Digtillery

No. Description Water Consumption (CMD)
Canejuice based Grain based
1 | Domestic 5% 5*
2 Industrial
a. Process -- 588 (77%+511*)
b. Scrubber Decanter & - 230
DM Water
c. CoolingMake up 180* 180*
d. Boiler 48* 48*
e. DM Plant 15* 15*
f. Lab & Washing 3* 3*
g. Ash Quenching 2* 2*
Ind. Total 248* 1066 (355*+711%)
3 | Greenbelt 274(58% +216%) 274(58% +216°%)
4 | Grand Total (1+2+3) 527 1345
(248*+5+58%+216%) | (360*+711*+58"+216%)
Fresh Water Consumption 0.0 KL/KL 3.2KL/KL
Norm 10 KL/KL of Alcohol 10 KL/KL of Alcohol
Recycle (%) 100% 67%

Note: #  Freshwater from Jayakwadi Dam ¢ Treated Water from Distillery CPU
Q  Treated water from ETP & STP $ Havested Rainwater

b. Effluent Treatment-
i) Domestic Effluent

Domestic effluent from existing sugar factory is 19 M3/D, same is being treated separately in
septic tank followed by soak pits. After implementation of distillery unit, total domestic
effluent from Y SIPL campus will be 23 M3/D (Domestic effluent from sugar factory — 19
M3/D & molasses base digillery 4 M3/D). Same will be treated in proposed Sewage
Treatment Plant (STP) of 25 CMD capacity and treated effluent will be reused for flushing
and also used for gardening.



i) Industrial effluent

Total trade effluent generated from existing sugar activities is 90 M3/D. Same is treated in
existing Effluent Treatment Plant (ETP) provided in own factory premises having capacity
500 M3/D comprising of primary & secondary unit operations.

From proposed molasses digtillery unit, raw spentwash about 880 M3/D will be generated.
Here, raw spentwash will be concentrated in Multi Effect Evaporator (MEE). Concentrated
spentwash @ 192 M3/D will be incinerated / dried for powder formation (ATFD). Same
treatment shall be given for spentwash generated from cane juice as raw material (Raw
spentwash-440 CMD & conc. spentwash @ 84 CMD). This spent wash is lesser in quantity &
better in quality w.r.t. pollution parameter when compared with molasses distillery spentwash.

Other effluents generated @981 CMD in the form spent lees @ 154 M3/D, condensate @ 781
M3/D (688 MEE+93 ATFD), cooling & boiler blow down @ 28 M3/D and lab-wash & DM
backwash @ 18 M3/D will be treated in proposed CPU. Treated water from CPU will be
reused for indudria operations, thereby achieving Zero Liquid Discharge (ZLD) for process
effluent. Lees generated from grain base distillery operations alongwith other effluent @ 726
CMD will be treated in proposed CPU. Treated water from CPU will be reused for industrial
operations, thereby achieving Zero Liquid Discharge (ZLD) for process effluent.

Wet cake i.e. Digtillers Wet Grains with Solubles (DWGS-70% moisture) @ 116 MT/D will
be generated after decantaion of spentwash, sold to farmers as cattle feed. This wet cake
further dried in dryers will result in to loss of moisture thereby forming Digtillers Dry Grains
with Solubles (DDGS- 10% moisture) @97 MT/D. This DDGS has more shelf life & sold as
cattle feed.

Table 9 Effluent Generation from Existing Sugar Factory

Description Effluent (M3/Day) Disposal
1. Domestic 19 Existing - Septic tank followed by soak pit
Proposed - Proposed STP
2. Industrial
a) Process 46 Treated in existing ETP having primary
b) Cooling Blowdown 5 & secondary treatment units; used for
¢) Boiler Blowdown 19 green belt & gardening in own
d) DM Backwash 19 premises
€) Lab & Wash Effluent 1
Industrial Total 90
(a+b+c+d+e)




Table 10 Effluent Generation from Distillery Unit

Effluent (CMD)

No. Description Mol asses based Cane Juice/ Grain based Disposal
Syrup based
1 Domestic 4 4 4 To betreated in proposed STP
2 I ndustrial
a. Process Raw Sp. Wash- Raw Sp. Wash- Thick Sop — | Molasses Cane Juice Digtillery: Raw
880 440 121MT/D spentwash dhall concentrated in Multi
Conc. - 192 Conc.- 84 Wet Cake— Effect Evaporator (MEE). Conc.
116 MT/D Spentwash (1.7 KL/KL) shall be dried for
powder formation (ATFD)/ incinerated.
Grain Digtillery: Thick Slop & Wet Cake
shall be forwarded to drier to form powder
i.e. DDGS.
FOC, PRC, | Other Effluents viz. condensate, FOC,
Sp. Lees—154 Sp. Lees— 97 RC Lees-361 | PRC, RC lees, spent lees, cooling b/d,
Condensate- 781 | Condensate-449 | Condensate- | boiler b/d, lab & washing effluent shall be
(688 MEE+93 (356 MEE+93 319 forwarded to Distillery CPU. Treated
ATFD) ATFD) effluent shall be fully recycled to achieve
b. Cooling Zero Liquid Discharge (ZLD)
blowdown 18 18 18
c. Boiler
blowdown 10 10 10
c. DM
Backwash 15 15 15
d.Lab& Wash 3 3 3
Sp. Wash- 192 Sp. Wash- 84 Other Effl.-
Other Effl.-981 | Other Effl.- 592 726

B) Air Emissions

Presently, steam required for existing sugar activities is taken from boiler of 40 TPH capacity.
Bagasse to thetune of 480 MT/D is used as fuel. Wet Scrubber is provided as APC.

A 20 TPH incineration boiler will be installed under proposed 110 KLPD digtillery unit.
Spentwash @259 MT/D blended with Coa @110 MT/D or Bagasse @275 MT/D will be
used as fuel. ESPwill be provided as APC.

Steam required for the proposed digtillery activitieswill be taken from existing 40 TPH boiler
of sugar factory as well as new 20 TPH boailer.

There will be process emissionsin the form COzfrom Fermenters in distillery unit to the tune
of 91 MT/D. Same will be collected, purified, compressed and filled in cylinders and sold for
production of beverages. Detalls of Boilers are presented at table 11.




Figure 2 Flow Chart of Proposed Sugar Factory ETP

Inlet
90 M3/Day Equalization Tank Chemical Dosing Tank
Bagasse Remover qualization lan ~ 5
0 & G Tank >
—> (6XAXL.5M) > (5X4X1.5M) (5X4X1.5M) - (11X9X1.5M) i
SDB Filtrate
Clarifier- o
aririer-
To Reuse <&— Tre(a\;esc)i(;i\)l(aztesrh;ll'?nk (4;(2 2 Aeration Tank A
‘ ’ M) ' (16X7.5X3M) (4¢X2.5
M)
1
A RS L
v A4
1 2 5
No | Parameters Unit Inlet Outlet
3 4 6
S 56 78 RAS — Return Activated Sludge
2. | cop mg/lit | 2000-2500 | <250
3. [ BOD mg/lit | 1000-1500 | <100 Existing Unit SDB & No's
4. | TDS mg/lit | 1800-2100 | <2100 | | == = = = == Recirculation (4X4.5X0.5M)
5. | ss mg/lit | 250-300 <100
Figure 3 Flow Chart of Sugar Factory CPU (Proposed)
Filtrate from SDB
Cane Condensate J,
332 M3/ Day Flash Mixer
(1.5x1.5x2 M)
L E Equalization Tank > S5 MBBR Reactor >
(8X8X4M) (12X 10x4.5M)
T
| Flocculator — >
v A
(2x 2x2.5M) 1
Sludge v
To SDB LT e A
Sludge to .
SDB
pump | Treated Effluent
Treated Condensate Tank 4
for Reuse in Process (12 X 12 X 4 M)
ACF PSF
(15 Cu.M / Hr) (15 Cu.M / Hr)
13 %
1$3
& @
v
Sludge to
No | Para. Inlet Outlet Note: . Disposal < SR
PSF: Pressure Sand Filter
1 |pH >6 -8 RAS : Return Activated sludge \L
2 | COD 700-800 < 200 ACF : Activated carbon Filter
SST: Secondary Settling Tank Filtrate to
3 | BOD 300-400 <30
SDB: Sludge Drying Beds Equalization Tank
4 | TSS 200-300 <10




Figure 4 Process Flow Diagram of Proposed CPU for Distillery

Condensate &
Other Effluents
981CMD Bar Screen Cum Flash Primary Tube Collection
—>| o&GTank > Equalization Tank —E—) Mixer [} suillzs > Tank —Eﬁ
S 15X12.5X3.5M ] 6X5X3.3M 7X5X3M
m
H
m
8
o »
z £
H ]
RO ™
Permeate Intermediate Secondary i Anaerobic y
RO [€ | | Tank [€—  Tube Settler € Aeration Tank [ €— Reactor
8XBX3M 7X5X3.3M EDETEAL) 140X6M
a T
o H
At RAS o
%) >
Treated Water Tank é.
10X10X3.5M L
\ 4
Sludge Sludge
Drying Drying
Bed-1I Bed-1
Permeate for Reuse in 4xax1.z2m nerdlall
Process
961 CMD
No | Parameters Unit Inlet Outlet
P—Pump Proposed Unit 1. | pH 5-6 7-8
. 2. CoD mg/lit 3500 -4000 <100
RAS - Return Activated Sludge  eereesesesesnnaninnns Recirculation 3. | BOD mg/lit | 1500-2000 <50
4. TDS mg/lit 2000-2500 <100
S me/lit 200500 <50

Figure 5 Flow Chart of Proposed STP

Inlet
23 M3/Day, o —
Bar Screen 0&G Equalization Pump € S'zj:::: Anaerobic Contact
—>| Chamber Chamber Tank —oe Cﬁamber Media Chamber
2 M?) 2 M3 (20 M3) e (6.450 M?3)
A
I
I
1 Recirculation
: Line
1
Treated Water Tank Disinfection Sedimentation Moving Bed
0 heuse i 3 amber amber amber
ToR <] (10 M3) Chamb Chamb Chamb
(0.380 M3) (2.247 M3) (6.293 M3)
No. | Parameter | Unit Inlet Outlet

1 pH --- 6.0-8.5 6.0-8.5

2 COoD mg/lit 400 - 500 <50

3 BOD mg/lit 250-300 <20

4 | TSS mg/lit 150- 250 <30

5 |0&G mg/lit 20-30 <10




Figure 6 Process Technology of STP

%,

Capacities:

1KLD to 50 KLD models

(furthes capocities con be increased in

parcllel arongement)

Daiki Axis Johkasou Technology - Packaged STP

Energy-saving

é;»é

Expeditioustreatment; easy maintenance

Most updated automated manufacturingtechnology
Stable high-quality FRP material

Johkasou STP Treatment Process

t\':“’-‘ - \,/‘iﬁ-

‘.
O

900948 )| wambow

i

¢ ’

— O

.%a('z-.'iw $ :
";' ey L M EaA

4
‘ ; Ty
. b | Sepacation t '6 ;;I“‘ |
Iy FTT 1 T 4.asa'h U H eb ‘
1] Anaerodi ' ration
- I (cﬁ:a::\!ml Chamber 9 (K
LT Chamber MesR 3% ol ==
* el by / o'@ [ Sedmentai
Unit IMoc| Process Description Technological Frame Work
Separation & Sedi jon Chamber | FRP | Suspended Solids (55) are separated. N
: | Organic matters are anaerobically + Technology approved by
FRP | ¢
Mt 2 | decomposed. National Jal Jeevan
Moving Bed Chamber FRP |BOD content reduced by conti aeration. Mission.
. . | | i i
Sedimentation Chamber FRPISSaresenledandceartrea\edwaxens oy NIy

|obtained.

Disinfection Chamber

i ETreated Water is disinfected by Disinfection

|agent.

Sludge Re-circulation Arrangement

| Studge from 2+ Sedimentation Chamber is

. J recirculated o the 1% Sedimentation

| Chamber.

(Il Confederation of
Indian Industry)

+ NoCOVID-19Trace

observedin outlet water

Table 11 Details of Boiler and Stack in Y SIPL

Detailsof Boiler DG Set
No. Description Boiler 1 Boiler 2 Existin
(Existing) (Proposed) 9
1 | Capacity 40 TPH 20TPH 320 KVA (3Nos)
2 Bagasse Spentwash + Coal/ Diesel
Fuel type Bagasse
3 | Fuel Qty. (MT/D) 480 259 + 110/ 275 150 Lit./Hr.
4 | MOC MS MS MS
5 | Shape Round Round Round
6 | Height 60 M 50 M 5M (ARL)
7 | Diameter 35M 2M 150 mm
8 | APC Equipment Wet Scrubber ESP Acoustic Enclosure

A) Noise Pollution Aspect
i. Sourcesof Noise

i. Inthedidtillery, very high noise generating sources would not exist. Expected noise levels
in the section would be about 70 dB (A) or so. Adequate noise abatement measures like
dglencer & maintenance of pumps, motors, and compressors would be carried out and
enclosures would be provided to abate noise levels at source. Moreover, enclosures to the
machinery would be provided wherever possible.

il.  Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).

rooms, cane crushing section and mill house, etc.

that it would further attenuatethe noise levels.

10

Existing sugar factory and co-gen; noise-generating sources are the boiler house, turbine

Adequae green would be developed in phase wise manner in and around the industry. So




Control Measures
Isolation, separation and insulation techniques to be followed, PPEs in the form of
earmuffs, earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate
canopy to reducethe noise levels.
B) Hazardous Wastes
Different types of hazardous wastes being generated from proposed unit alongwith disposal
methodsare presented in Table 12.

Table 12 Hazardous Solid Waste Generation & Disposal

No. [ Industrial Unit Category Quantity Disposal

Spent Oil — Cat.5.1 0.8 MT/Yr.
Contaminated Cotton
Sugar Factory & | Waste- Cat. 33.3

Forwarded to authorized re-
0.2MT/Yr. processor

1 e d ,
Distillery Unit Empty Containers- Cat. : .
33.1 35 Nos. / YT, Forwarded to authorized re
[...]
| gmatoe usea -- Y4 . 40 44 .40
THRoT R40. 3¢ Y. 40 04 . &<
aBI .  DIADICTAT DIADD
wm forstmeT — l T.a%.i T (3t.)
G ollda Ol'e 6ol THOT
R ATW@F  HI Mol R¢O -- <0
R | amaToet umed 240 240 330
R) Thedrdr SIren
A.2]. . 1. oA, @ @gdeer folan, ar. ey, 5. uxwoh, FamEne

JGT W R.44 BFSIT TAS TN JANSd HI0E el IS, AT
SloTaed IMRTAo Tched SHROAT 0T E .
GOl oFA& e Tolal JUcdIaal - N B GIsal Ia. SoTiadATdrer dAlfedr

WATATSTTATOT IS .

21



a1 R Torforer forsmetiean @rarar au”ie (oef. 4)

& (orat. )

@ AR IR | ganoa | Taol
: | gwmoT T 2,324,400
R | eierTe e

i. @I DHIFATT ¥,¥3R .Y - ¥, ¥3R .Y
ii. gmatoel Umed - 4,083 4,083
T @Ol ¥,%¥3% .Y 4,083 Q43R4
y | Y@ gzt 3,004 K¥, 940 £¥,43%
¥ FAT 8F %¥,400 2,400 %,000
y | aifdier & Y, LY 33,334 3,200
¢ | Tomor Eel 8| 2,90,330 -- Y§,3¥R.4
) Thed UOahial SN

A1.2].%.A1.T01. T Uodohion @R HIFETGT O IJMTdel Thed @ETAdel
gioTen JAGHA e, Udcdchioll Tdhed Tordolal dara SiAeraaaoT  Arstorar
WIS JAGATRT Hell IG. TUdhed Tdd i oa IMOT §&T etreraamor [

qHT 3 TORIH olTa O §&T

. TOTAhT TToT Bal
y | 4. Jfed ISR SR CACRATTAHTT RACTH
R | S, BT ARG @ 2T e
| 4. Inie BalGie Aed JFeTh
¥ | 4. Jger BT SRTHE afafyora ziemers
Y | 4. fdcta b @2 afdfyord el

¥ ) ScUTIZatos

A1.2.%.TM.THT. AR AR AR DIIWATG dard Tdanod  IMTcrelr
TchedTdglgl dIATR BIOTA Scdi@ol O <Jid TfRAATOT el eTddoT e .

TAHT . ¥ AT HTIHTST SITOT STRITTT TH Al ScaTSar

Trhed UG ol OT SUScUIGSNAr oo &TaTaT
MR (22-23%) vex J. ol [fEat
3uS gt

*"WT oot (12%) %00 3. T3 ffeat
(t2v0 ZaT /f¥a) TS (3. 4%) ¥¥ 9. Zal/fEal
JAreiiarat (3-4%) 0 1. 2al/fea
Yhgs faafe (gmm.vat. ) / wo fy. fo1. /fEar
Taagl ogge e (§.Ta.T. ) /
st
IUSAGo
FTRTA Thgarel giiger 0.3 d.2al/fEa
(220 = . ger. Ur.3Y.) cO> e .zl /fEer
ST TOST £¢ . 2ol /fear
DWGS 3¢ Aol /fear
DDGS e 9. ol /feaT

NOTE- *:afear Oer CTO gams.

22




AW DIFWIGT dId IMRIAT e HT T ScTT@al Tfwar IMOT TATs  dordT
(Treflt A1) SMpdr ¢ AET feem Ime.

Y) gmedrs 3fase

o WX IAGT & QRIS ST AATA AST QAT Semad 3anel e .

o JI|I IAUGT & AN foIfrdl, Scoat forfrdar IMOT WwIIeEraed g
TSoh dIY hAoATATS! HAE&TYOT JNe.

o ICOHBICIYFd UAAT SABAIST SHITIAT, AT, HSeGT O FAI
G SAGoT JTAS SFAST AMTIAT. SIOIHR OTUIEAT SO ThAdes
o f3dos W 3dga ot 3dlied O IJcdd  ONATOFONT
gfRfRerdrd  daTecleal Tan Aax  Jnenad e, ST oo &
hadiciel dAefifal TIel dAR hel  Old. Al & @I
RGN gel foTesc .

o BT IEUCTA LT JTRITRAAL AGATA SN IS, Jehalel &
[A JATSAALT  heal el d&0Jel  AIaIeT  Olld.  caeEREIa AT
TITTATHS JAIDIICT ATSAT TATONA JTDHIRT Hha Tyl BIdl.

o USTOURER Iedhidlerd GoidioT ohelal Ui  Sledialel  ATxaadrd
FehaIel AL J¢al FE0S glaral s .

o dE UG, J.TH.T., Hholsl, dNed, F. I2MALT USTdA §S
UTRjoTedl oienarajera RPfee seheial RItesIoTaIalTd! 3Ugad oiaiciol
I ILTALT RIS Fehiaeien JWA ASAT THATONHES ATSTOT IS .

%) Seargal Ufman

ST ¢ FeUT@aT Ufeaar

Sugar Factory

[ Weighment ] P mm o e e ey
(100o) Captive Power Plant !
Bagasse . Steam - Power! To
[ Cane Milling/ Crushing ]—g.—> Boiler > Turbines | ory
32% | |
S (R m— Boller Ash——3 Brick/ Cement Industry |
1 . . ] Pressmud
Clarification > Gsw) Manure
E Dlstlllery Coal —> TR > Ash—>Brick/ Cement i
| ATFD Tndust -
Juice Sulphitation ] ; ncustry
: Conc.
Spentwash
s s Y Condensate
Syrup Boiling ' MaEE > for Recycle
i Raw !
J Molaslses (4-5%) Spentwash !
Centrifugation Fermentation [—>| Distillation |— Alcohol

Sugar (11-12%)

23



) TRITOFoTONTS g Rearal

A.2.%.U.TAH. Jel FJAauendt o ufRoNAGRG 2T TATAIOT CATREATTST
2Arster (EMP) srerfdorer foriclal avel s, <aTdrer foforer eeah SaTeirerdaior
e .

37) TTOITAT OTay, JTTSToA™T {1 or <y ufdear
e [roJdrmdl oiray

A1.2].3.T1.To1. Aeam e O UIANOd TUchedlded BION-AT  ATomein
araINOE AfTradx qugiel Wererdaor -

TTHT . & ATWT DHITATST ThHeUTATST ATOATAT TTAT

®. augire qroemdr a1l (HaTdey /fFat)
t. | EFErH #y (22 WA +13 ZzaLN)
3. | Srenform

i draT *3

ii. @%BT *wo

iii. dfTery Jeh3a *2%

iv. 31.TH. Tele *R

V. difRfer *o

Vi. graT ordifder Q

THoT grefere omug w¥e¢ (*qvo + %)
3. | 9TeTRIA Qye

T®ROT £32 (*wyut¥+%0)

gotamax (%) 200%

2ra # THOT Ul O SAGOTS! eFoNHge Oaael SiEel *  SaTANS HdaANe

Q TH.IA.G. aF. .. Age ufpar dorer o

aTHT oh . & TIANOT ATeitaTal JTRIASN THSATHTST AToATAT TITAF

TaRiE QIO aTaoT (TeTdrew /f¥a)
33T 9T d BN @I aAal foret a1 arfesa &omar
REErnll W o
hranfora
i. qrraT oz coy?
ii. cforer 2¢o (3 + ci* + ) ¥30(30* + 2¥3#)
iii. oifIe® Fahzra ¥ ¢* N
iv. 3.THA. Telie o i
V. °ofd O onRier 3* *
vi. greT odifder Q Q
THOT Frenforn vmax 2232 (R& 1 + c* + 03 +39) 2205 (352* +yc#+39)
&RaazT R0 (4e? +3259) R0 (4e? +32:%)
THROT | 2%00 (353* + cx* +uct+50ReeY) | 1v00 (:52? + 253+ £ 024339
goraax (%) 3% 5%
?(‘j_;?”mfo"’;j%' .71%3%. e 0.5 . for. 2.x T, far.
2ra # T@OT U O GIAGONE! eRONHAgE OIURel STEel *  ZHNANA BT
Q TH.I.G. o £ 0. Fgs o S aoh s A.G.g weE awda doR Tt

$  Iowiex Bofager T

24




ATHT © Mol TgT O JTIITN UhedIATS! To AT TITAT

=. SN IO oTq o (EreTdea /fFaT)
™ol TRT el
. | EFerdr W W#
. | Srenform
I, s - %40 (wo#+y93?)
ii. spur Fhoecy o - 4
I er eI <20
iii. mferer 2co® 2co?
iv. ®iTery JHaa wet ¥
v. &.7HA. Taie ' o ®
Vi. otar o dif@ier 3’ 3"
Vii. gra1 ardifier 3* 3%
TROT gehfotn omax wet p0%& (344 ¥+ ue?)
1. | sfyausr Ru¥ (4c? +32%) ey (4¢? +325%)
THOT| 430 Ryt +uf+e®+30%) | 13y (350* + ot e? 43249
Yotaax (%) 200% 9%
qrseT oA Oas
(TerroT t00 fer. /3. 2a 0.0 fo&v. fer. 3.3 fom. for.
EXiClee))
<ra # T@OT U I SAGOnd! eRoNAgE Olael SEdl * ZHAAAS B3RS

Q TG aF. 3.8, Age s doer T
$  Joldiicx BIGTASIRI TN

& H.G.g Fhe gfsdra derer adh

. rsanh afesar
{. ETgeJdr RTfSTro

A1.R]. % .U1.To1. Udheuradiel @] ThiI@lall JMOT JMRATqel TohedTdAgel 3
Uoldiey Uldfest BRI JMSUCT dax Bid. JTeAqT aA® BN EFIAT
/NSUON & ITh Sh ofdx Ahdre Fed UfBAT del oild. ST Thed
IIION  Fax THOT ©II[AT WSUAOTN; TANIG  EIAT  SAON Ol
Tdhearaed  (TA.21. 1. ) i ool aiaal O &fRd dgen fOoRimaids

argIel STaol.

. SirenfoTen TSN

NEATT WY HIFWTall Thedigal 0 Tol. . Ufdfesl Sdah ASATON g
B O AMBUCT Ufser Uoedraied Ufpdia dhel o, ATSUON afdgen Uched
Bl Ureiforen, ferdiar o qerar dqrar ufdean grafelel 3res.

TRATOd AAITIAT SMEMIAT JMRATSN Tchediderd THOT <co Tal. i . Uferfear
TdoT @ }jedier dary Bde. edrer vH.S.¥. AT ZogdEe d
Dicaeice el oNSel. dolaecs JVSART R} el . Odies S
HFaeT UTIST Hell STEcl. & UIOSy W@d FE0eT OTUISH Old. Ghol SIA0R
SENAA ST THCATAS! FHST Bra AT onaelr Sxdl. ([ aTSar2r
- ¥¥0 "al. . Ufdfeal O Hicalolges RUSATT - ¢ "al. . Ufifear)

25




TANOd JMRATe Tehedideld a2l BONY ASAONT & eelal, TA. XX -
AT h3olle, TiIe Ol SiSal, qiciel il SiSal JMOT oid, aiier /
TSN 3. erat, Or.omR. 3. eat, dfr.elral- ¢t 'ar. 3. ufdfeel (Aeffararas
renfad), w3} ool. A . U@l (el SITOF IMenyd) o wi% ol . Ufrfar
(Srotax genfad) FAhrer FMSUON RS, AT FNSUOT TRATIT H3aTRNS
aiferfaier JfoTeaaed ufedra el STael. Ufedd NsaA0T & SHegelal O

NFT AT TchedTdAgel IS AT {EHS2TaT sidx danxy BONY 3¢ .
zol ufa ol zaay Sfacert O et e AAcguear (DWGS) daary Biadl o
QAD-AleT ULMAGT I&0JeT 0ATd JSeT. AT DWGS o IIINALT I
Meloidx Moisture 1T Thdll BI&al e o 2ol dfd e saay f3facaal s Jer
forer RAegereal (DDGS) dATX BISAT SATAY i—¢ % Zddh Moisture IIRTST. TS
DDGS & Tiad i fChia; 3rafd.

aAHT . ¢ AT DTTWTGT Th AL dT BIomy TTSATON

F. aazfre Frisach (uer. . /) afeen
. | EIFarar gdanord PEEIGI
" Tsarof T
gdhedrd UGBl el
ST&cl.
R. | girenfotan
. ararat X /WY DIIATGATSAT
. GieieT Y RTEATSAT AT
3. Oy HPIT 2 TS aron afemarm
¥. J.0d. dmaran % Uchedrd  Tghiar - dhell
\. ofg aif&iar 8 TR
TqoT diaforen omay R0

26



aTHT R FTAT Thedra RTTSTTOT

qazfra *TTSTOY et 3. ufafear ufdgen
Fretrara D AT A
"I gxanord gefdr
AT ufdeen
¥ ¥ ¥ TcheaTHeT
(Ta1. 21 4. ) ufsdra
el ST al
Qrehforen
grraf 37 aedrer U | 37 adeder U | B weira U | a7 *edizr tH.3.3
o ¥¥0 L . e Zosade O
hioal. [[WSORT | Dioxl. WOl | O o L] | dicaleige denl ox
[2ez Oex 9% Tl. Dicaloleed
NS0T BT hIvel
Tasy del g,
waoaie ey | o3aare Uxywr | ddaaie U | =1d sisaoh gxdafod
(R¢¢ MEE + 3 | (34& MEE + 33 | 3R H3oTAre TifrrRieT
ATFD) ATFD) olcaed Uladra el
e drar Lwy | ade eirar ke | FOC, PRC, RC | Ggel.
Lees — 3%
@icteT welsTS ol 2 4 {4
wiIeTy OelsI3al 20 20 20
3. Ta. ghaiar Y Y Y
ARSI 3 3 3
T®OT | tioal. RSAT | tioal. RSALT | FaF
- RR s *Trsant O

Fag artsamnot O
¥4

Fax arsamot U
Y]

©lg

27




TR R R DIFBNGATAS TEAT K. SY. G o TFenl o

Inlet
90 M3/Day Equalization Tank Chemical Dosing Tank
Bagasse Remover gualization lan N -
E— 0 & G Tank S
(6)(4)(1.5?&,14) i (5X4X1.5M) (5X4X1.5M) - (11X9X1.5M)
SDB Filtrate
Clarifier- o
aririer-
ToReuse < Tre?;iix?;u?nk {4&5;3(2 5 Aeration Tank A
' ' M), (16X7.5%3M) (dgxz5
M)
1

y RAS ! !
Yo e oo ! 1
Y v
1 7l B
No | Parameters | Unit Inlet Outlet
1 H 5-6 7-8 : 4 e
1P RAS — Return Activated Sludge
2. CcoD mg/lit | 2000-2500 <250
3. | BOD mg/Iit | 1000-1500 | <100 Existing Unit SDB 6 No's
4. | TDS mg/lit | 1800-2100 | <2100 | | = === === Recirculation (4X4.5X0.5M)
RS me/lit | 250-300 | <100

Cane Condensate

ITqHAT 3 NI DIF@eaAdrer 2. U .F. o1 Telr zne

Filtrate from SDB

l

332 M3/ Day Flash Mixer
(1.5x 1.5x 2 M)
l : Equalization Tank 5 > MBBR Reactor >
(8BX8X4M) (12X10x4.5M)
T
1 _
v Flocculator A >
(2x 2x2.5M) 1
Sludge v
To SDB ------ B 'y
Sludge to .
SDB
Pump | Treated Effluent
Treated Condensate Tank
for Reuse in Process (12X12X4 M)
ACF PSF
(15 Cu.M / Hr) (15 Cu.M / Hr) .
18 &%
158
15 &
v
Sludge to ¢
No | Para. Inlet Outlet Note: Dispgosal ShE
PSF: Pressure Sand Filter
1 H 5-6 7-8
P RAS : Return Activated sludge l{
2 | CoD 700-800 <200 ACF : Activated carbon Filter
SST: Secondary Settling Tank Filtrate to
3 |BOD 300-400 <30
SDB: Sludge Drying Beds Equalization Tank
4 | TSS 200-300 <10

28




STt ¥ TG Adrer gafod 2. Wr.g. o Tell T

Condensate &
Other Effluents
981 CMD i .
Bar Screen Cum - . Flash Primary Tube Collection
—>| o&GTank > jualization Tank —W Mixer Settler > Tank _Eﬁ
P o 15X12.5X3.5M SFEEOLEC 6X5X3.3M TX5X3M
@
2
o i
5 5
s 8
RO ™
Permeate Intermediate Secondary . Anaerobic
RO [€ IE Tank [€—]  Tube Settler <€ Aeration Tank €—| Reactor
8X8X3M 7X5X3.3M ) 140X6M
B |
A4 RAS »i
[
Treated Water Tank é.
10X10X3.5M L4
A\ v
Sludge Sludge
Drying Drying
Bed-1l Bed-1
Permeate for Reuse in 4X4X1.2M LEerdlall
Process
9261 CMD
No | Parameters Unit Inlet Outlet
P—Pump Proposed Unit 1 IpH 56 7-8
5 2. CoD mg/lit 3500-4000 <100
RAS —Return Activated Sludge  --e-eererserassesaenens Recirculation 3. | BOD mg/lit 1500 - 2000 <50
4. TDS mg/lit 2000 -2500 <100
5_ | SS me/lit 200500 <50

SATHAT & TANT TR ST A =T Telr =

Pump

Inlet
23 M3/Day,
Bar Screen 0&G Equalization
—>| Chamber Chamber Tank
(2 M3) (2 M3) (20 m3)
Treated Water Tank Disinfection
To Reuse «<— (10 M3) Chamber
(0.380 M3)
No. | Parameter Unit Inlet Outlet
1 |pH - 6.0-8.5 6.0-8.5
2 COD mg/lit 400 -500 <50
3 BOD mg/lit 250-300 <20
4 | TSS mg/lit 150- 250 <30
5 0&G mg/lit 20-30 <10

29

Sedimentation & .
S G Anaerobic Contact
gl'F\):rr:bfrn Media Chamber
6.450 M?
(3.135 M) ( )
A
1
|
1 Recirculation
: Line
1
Sedimentation Moving Bed
Chamber Chamber
(2.247 M?) (6.293 M3)




ITHA & TSI G, Tfmen

BN Johkasou STP Treatment Process
Daiki Axis Johkasou Technology - Packaged STP

A
000948 | ranbowr

Expeditioustreatment; easy maintenance

. 4 3
* Energy-saving

L]

'

Re-Circulation r—liﬁ\

A Dicinfor
- alg v“v‘s:ne\w
A 'y

| XYY

1 Anaerobic
I Contact Media
Chamber 1f -~ (MB8

vy’

Most updated automated manufacturingtechnology
Stable high-quality FRP material

— -
-

Unit MOC| Process Description :
5 Technological Fi
ion & Sedi jon Chamber | FRP | Suspended Solids (SS) are separated. Rl
- Organic matters are anaerobically + Technology approved by
P G
MRaerubi Chaber B decomposed. National Jal Jeevan
¢ » Moving Bed Chamber FRP |BOD content reduced by conti aeration. Mission.
apacities: i $Sare settled and clear treated wateris
Sedimentation Chamber FRP|™ + Technol roved by
1KLD to 50KLD models obtaned, homiciiiooad
(forthercapocities con be increasedin iy Treated Water is disinfected by Disinfection :
peroltl arongoment) Disinfection Chamber FRP ey Indian Industry)
Sludge from 2+ Sedimentation Chamber is + NoCOVID-19Trace
Sludge Re-circulation Arrangement - |recirculated to the 1% Sedimentation observedin outlet water
Chamber.

®. O Scaiolol

TEAT WX PTG TDHSATITST STSTONAT OTTh ¥0 Sol Ufd daral  &Tdicrean
diIerd Agel Tdel Olld. SIRTST ¥¢o0 H. Zol. Uidiesl Saml el el
JEUleT OIaRell Sdl. O XBUF § Oig UZVOl fokEth 3UhI0l &0k
gl IS, dT GIAI/NST 0 . IArdr R—aoh araxen ans.

0 2ol Ufd a1 geckn dige) Uxdliod  gNRAdell Udhedidold  @fdel
STSel. GARTST R0 .ol UldfeaT D@NAGT 1 .ol Ufdieel Samr
ASART/ 4 . Zol. Uldiesl Zdch T8I Jeal IGUe aTaIel Sxel o
TARTST o M. 3drear Rech Afga =.v1.W. & aig ugwor fodme
3UHI0T FE0[aT OTaFel SIel.

AN SMTAS ThedTild! TMeTONR OTth  JIEATAT ¥0 Cof Ufd dRl o
T TXANAT 0 ol Tid aral g uiges Agel el onadl.

BOT UgVOT O TIAGAAT Jaq ondidal ATaldl areliel aaeand el 3Me.

30




aaFaT 20 wiIeriaar of fRraotar aagier

oo — RIMA Ot —
aurirer HTF ST STRTA TEHeT .. AT
>,
RTEJTEN o RTEATEN
¢ | Frarar ¥0 Tal/darat R0 ToT/aad | 30 &. TEI. T.
(3Nos.)
X | Zeremer o wretat Ricargr + Lrsrer
ARV CIE)
| Ferer (3.2 /fFa) %<0 R+ %o/ o for. /arar
4
¥ | @ierorardl  amaxerer THA. TAl. TH. TA. TH. T
ASATIST
\ | gmaE (Sler/Aa) Elig) et Elirc)
Z‘jr), A (STt o0 #r o #r W
© | Rrerofrerm arateret IS IHOF 3. T, . gropif¥cH
TGNOT foremoTe! FoloeloR
SAHIOT
3. edoll UgVoT

Y. 2ot TSTATOT HFOmY 33T

o hdloeqTal AT O E3ZToRTel NI & Zdx AISAT TATONT AT
forafor waomY A FrAdrer Wrer edeiAr TS o 7 <o B & (T)
TS JUAT s, AT TAHTONa STl edoi ToTemoT *TeroT axifdroand

Jdret.

o EIAT TUhedided WIax BSHal, cHidd, S oNwd fONeT Fcard!

€detl UgWOT *ATd

amad.

o HIIWAT AN TS BlAd TeT TopiTd dell STxel SToTch ool
edrell TgVOT foremonaT ded BIRd.

3. foramoTr 3UuTer

edoll foloHONadT T2, AAIARTS  JMOT  FoxgeikTlal dF  araxelr
STATel. SIFATR], F. OPAC DASNIeN Ocrdres yam mers (PPE)
gRfoaTd Adfrel. aa edoar Uias! Tl hIoARAS! S, O, S AT
Hholldr e derad haodd AXdl.

& . EIMd FOFaArEl helrql

3. JATEAF DIFHToll:

TqoraT oh . 22 EITAh UT@/ATAT HeaT aagie

grifera forsmar He-AT ThT afyeroT foredoe uaa
(Fr.2a /o)

] | u.q e gtz 0.¢ gferayd gotioradr

Eyﬂim! do D53 wehoes oea Iae 0.3 i d gotforaar

33.3 Tl heaR R AC] anfereyd gotforaar

31




. Elol ¥OFQUrEl halql

LA ThediALeT  JeTdeTm e  [UeTdel  daya  Txdnod  foraargraraor
Uhedidigel foldlor BIOT= ©al OFARAT  hal AT  |eieT  ondran
AT I .

aordT W . (R EToT ROTGUreAl thel Irar aagirer

w. Tmed HE-ITT UhTH ﬁ.%ﬁ;ﬂmﬁ Rregorcued
AW@I 2.21.U. JOA 3 XWd FBUGT aTaxel Si&el.
HIF AT I (wreTay) ¥30 dire fafdidrandt amdY feer
[SETlien] FE (edrrr + 90 srger / farie s /
gAdeN DI/ T ) WA FBUGT aIgIel Slxel.
e T %00 WA FE0ET aTgIeT SNRel.
A.AT. Y. JoroT 30

©l. O STSA

e Tdhedideid Arefiafal BIAT@OT O ASA0S, hdoclal O aceard,
RNMsaOT Tl JFoN, WIE AT FfoTS2TeT IMOT Folferd Soal F. Omaiedl
IUATT AT IAATST. AEAT CMRATEAT (GTIFOMRNST Acocd IS fhdieT, &
2. Ifote Fdrer den oIaRede, JeaTIST f8erdteT urasaer aad X .
T oIafEd  BAIGedT  Odiel.  UIdidd  Udhedideid IS aigl  we
SRTAgeT BTAGON, RMSUATATATET O TICSOTSITSY ST STES AT BIOTAT
aTARET 3TSA Hel B

91. foTaar of = arerat

NEATRT Theugideld AsAtg Tguor forimor dsw (MPCB) fdhor dcatal
ATAThd ATBTATCT Tfsan o fiesare, Tide JOJ_ART haIIT d ol hadl
BIAGOT O fiesde a@ Ol Scaiolol &. JAEET Tgal QUA STl
AT DIRART O folId HISHRAOT TUlelal el Olld. FT  DIATZEdAT
gadanod SMaTdell Udhedidold &l dloell oiixdl.

. TATAFJOT CAAETTST TN AT

A1.2].%.T1.TH1. eI TUATOR0T GATReTal fOsieT ehidlad JMe. <7 TorseTndrer
AT AT Iza IR o1 JGda emrdirer Ao AT AGHT IITeel ITad .
RTEATET O TRATOT TATAIOT CAARETTST THMSTAATS M@ AT ATATOT—

aordT o . 23 TrRITa]0T Craxerdel forgrer

gg]. . TI@T™ oA i@
eI

BT DIIDRI TR
ITATG ST CATTRENTDH
TRITaRoTT gifereTar
I JfrhTaT

FBI FIMAoTas

NN X | [ D]
A0 |0 |0 | o | o o

TEHOT 0

=2

AN

32




ALITT O Txdiord fIrdarqicha0T UhedidAd el TATAIOT TSHITST O T
AN ATST SMSTOT-AT WA aairer el TATOT:-

aTHT . 0¥ RTEATSAT O TN THeUredT S THATIRAS 2T Feianr augier

quzia el (F. o)
™. 9T STt OYeh @ WISt O
S[auoTh Xl
I | ITEARN AT DT TS
. | difTergen o UgVOl oRFomRTST Je ITBER 20.0 30.0
o faadl, I@ IMSOeT Tomer
. | o1 ugwor foremor ¥.21.Gr. o OCMS 200. 0 4.0
3 €00el U@NOT foTemoT 0.0 .0
¥. | "olohaal dlolotdic 20.0 2.0
Y. | cIOrRIONIah IMRTeT O I radr 30.0 .0